
Article 588 20 88-05
16 cu ft STEEL SWIVEL DUMP CART

6001816 - REV D     3/15Assembled in U.S.A of domestic and imported components

DC 1250S
U.S. Patent No. 8,496,298 

READ AND FOLLOW ALL SAFETY RULES AND OPERATING
INSTRUCTIONS BEFORE USING THIS EQUIPMENT

Repair parts must be ordered through Ohio Steel:

https://ohiosteel.com/husqvarna
For a customer service agent call 1-800-652-2321 ext. 212 or email 

Ohio Steel Customer Service at cs@ohiosteel.com 

https://ohiosteel.com/husqvarna
mailto:cs@ohiosteel.com


4028
25

2939

3837
33

3533
33

33
23
34

2

4
3

24

27

1

34

26 32

31

6
32

4236
30

34 9
19

21
18

10
1114

1312
201711

42
22

41
15

11 12
16

5

7

45

43

44

8

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6000399 BODY HALF, RIGHT 1
2 6000400 BODY HALF, LEFT 1
3 401032 FRONT GATE 1
4 401051-O CORNER 2
5 6000389 GRIP HANDLE 1
6 6000403 HANDLE, TAILGATE 1
7 401132 REAR SUPPORT BAR 1
8 6000401 REAR CORNER GUSSET 2
9 401062 UNDERCARRIGE 1
10 6000397 TAILGATE, FORMED 1
11 6000398 SLUG, TAILGATE 2
12 3000716 WASHER, 1/4" SAE 1
13 6000402 LATCH, TAILGATE 2
14 6000420 1/4" -20 X 3/4" BOLT 1
15 6000421 1/4" -20 X 5/8" CARRIAGE BOLT 2
16 300065 1/4" -20 LOCK NUT 3
17 300002 AXLE 1
18 6000314 DRAWBAR, FORMED 1
19 6000313 BRACKET, SWIVEL 1
20 6000312 CLEVIS, SWIVEL 1
21 6000368 WASHER, SPRING 1
22 6000369 SHOULDER BOLT, 1/2" X 3/8" 1
23 300061 HEX NUT, 3/8-16 C-LOCK 6
24 3000720 WASHER, 3/8" USS 1
25 300075 WASHER, 1/2" USS 1
26 6000305 FOOT PEDAL 1
27 6000324 BEARING 2
28 6000370 HEX BOLT, 3/8-16 X 3-1/2" 2
29 300055 HEX BOLT, 3/8-16 X 3-1/2" 1
30 6000309 LATCH 1
31 6000325 SPRING, LATCH 2
32 401121 BRACKET, HITCH 1
33 300052 HEX BOLT, 3/8-16 X 3/4" 2
34 6000306 FRONT SUPPORT, FORMED 1
35 6000308 TAB, FRONT SUPPORT 1
36 300076 WASHER, 1" SAE 4
37 6000382 SPACER 2
38 300013 TIRE 2
39 6000463 SPACER, 1 x 3.125" 1
40 6000533 PIN, HITCH 1
41 300084 HAIRPIN COTTER 3
42 300054 TRUSS HD SCREW, 5/16-18 X 3/4" 48
43 3000616 HEX NUT, 5/16-18 NYLOC 2
44 6000418 SPINNER GRIP NUT, 5/16-18 46
45 6000808 - 1

Repair Parts

Repair parts must be ordered through Ohio Steel: 
https://ohiosteel.com/husqvarna

https://ohiosteel.com/husqvarna

	SAFE
	CONTENT
	Drawing View29
	Drawing View30
	Drawing View31
	Drawing View32
	Drawing View33
	Drawing View34
	Drawing View35
	Drawing View36
	Drawing View37
	Drawing View38
	Drawing View39
	Drawing View40
	Drawing View41
	Drawing View42
	Drawing View43
	Drawing View44
	Drawing View45
	Drawing View46
	Drawing View47
	Drawing View48
	Drawing View49
	Drawing View50
	Drawing View51
	Drawing View52
	Drawing View53
	Drawing View54
	Drawing View55

	ASSY 1
	Drawing View1
	Drawing View2
	Drawing View3
	Detail View D (1 : 3)

	Assy 2
	Drawing View4
	Drawing View5
	Drawing View6
	Detail View A (1 : 8)
	Detail View B (1 : 8)

	Assy 3
	Drawing View7
	Drawing View8
	Drawing View9
	Drawing View19
	Detail View C (1 : 2)

	Assy 4
	Drawing View10
	Drawing View11
	Drawing View12
	Detail View E (1 : 8)

	Assy 5
	Drawing View13
	Drawing View14
	Drawing View15
	Drawing View23
	Section View F-F
	Detail View I (1 : 2)
	Drawing View28

	OPS
	WARR
	REPAIR
	Drawing View56

	NOTES

